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* ** ** ** ** ** ** ** ** ** ** ** ** *

Total Total Total Total Total Total Total Total Total Total Total Total Total Total

N Ca Mg Na K Fe Zn Mn Cu P S B Mo C

Sample ID Lab # % % % % % % % % % % % % % %

I 232 16.90 0.220 0.024 0.366 0.096 0.414 0.255 0.0096 3.392 0.048 21.08 0.0011 0.0008 7.553

II 233 16.16 0.087 0.0073 0.269 0.070 0.405 0.805 0.0048 22.777 0.137 18.29 0.0009 0.0009 7.432

** ** ** ** ** ** ** ** ** ** ** ** ** **

Total Total Total Total Total Total Total Total Total Total Total Total Total Total

Al As Ba Be Cd Ce Cr Co Hg Li Nb Ni Pb Pr

Sample ID Lab # ppm ppm ppm ppm ppm ppm ppm ppm ppm ppm ppm ppm ppm ppm

I 232 273.74 9.51 4.77 <0.1 0.51 <0.1 882.5 8.86 37.31 8.13 0.32 611.1 66.7 <0.1

II 233 98.82 13.13 8.26 <0.1 1.69 <0.1 2414.6 5.82 7.01 7.44 0.48 418.6 242.3 <0.1

** ** ** ** ** ** ** ** ** ** ** ** **
Total Total Total Total Total Total Total Total Total Total Total Total Total

Pt Sb Sc Se Sr Tb Th Ti Tl U V Y Zr

Sample ID Lab # ppm ppm ppm ppm ppm ppm ppm ppm ppm ppm ppm ppm ppm

I 232 <0.1 2.36 <0.1 <0.01 25.61 <0.1 <0.1 9.61 <0.1 <0.1 <0.1 0.47 0.56

II 233 <0.1 6.59 <0.1 <0.01 10.19 <0.1 <0.1 2.16 <0.1 <0.1 <0.1 0.31 0.20

* AOAC 993.13

**AOAC 985.01
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